SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 781.231 MHz 13.92 dBm nd@ down 4.B55 MHz M1 7BD.B11 MHz 12.09 dBm nd@ down 4,895 MHZ
T 1 778.522 MHz -12.08 dBm nd8 26.00 dB TL L 779.542 MHz -13.78 dbm n 26,00 d8
T2 1 784.378 MHz -11.98 dém Q factor 160.9 T2 1 7B4.438 MHz -13.86 dBm Q factor 159.5
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.223 MHz 15.07 dam nd8 down 9.81 MHz ML 7BE.556 MHZ 14,79 dam nd8 down 9.73 WHz
T 1 777.085 MHz -11.20 dam nd8 26.00 dB TL L 777.105 MHz -11.41 dm nd8 26,00 d8
T2 1 786.895 MHz -11.10 d8m Q factor 79.4 T2 1 7B6.B35 MHz -12.17 dém Q factor 80.7
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Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.508 MHz 11.82 dam nd8 down 4.945 MHz ML L 7BE.BS6 MHZ 12,84 dam nd8 down 9.71 Wz
T 1 778.522 MHz -14,53 dBm nd8 26.00 dB TL L 777.165 MHz -12.47 dbm 26,00 d8
T2 1 784.468 MHz -14.27 d8m Q factor 158.2 T2 1 7B6.B7S MHz -12.54 dam 80.9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 450 | 9.05 | 9.01 - - - -

Mode LTE Band 13 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.51 - 9.03 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.68 dBm) ™M1[1] 12.73 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.382 MHz 13.68 dam ML TBLGL MHz 12.73 dam
T 1 779.73227 MHz 7.54 dam Oce Bw 4,495504496 MHz TL L 779.75225 MHz 7.85 dbm Oce Bw 4.495504496 MHz
T2 1 784.22777 NHz 7.85 darm T2 1 78424775 MHZ 7.55 dam

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.452 MHz 15.29 dam ML FBL4B1 MHz 15.09 dam
T 1 777.4845 MHz 9.29 dBm Oce Bw 9.050943051 MHz TL L 777.5445 MHz 7.80 dBm Oce Bw 9.010969011 MHz
T2 1 786.5358 MHz 9.51 dam T2 1 786.5554 MHz 8.82 dam

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.352 MHz 11.93 dam ML 7B0.422 MHz 12.64 dam
T 1 779.74225 MHz 7.26 dBm Oce Bw 4.505494505 MHz TL L 777.4845 MHz 7.32 dm Oce Bw 9.030969031 MHz
T2 1 784.24775 MHz 6.83 dam T2 1 786.5155 MHz 6.75 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

(%]

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.90 db

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS Limit ¢heck PAES
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 771,20579 MHz -60.65 dém -25.65 d& 763.000 MHz 775.000 MAz 6.250 kHz 765.35510 MHz -60.03 dBm ~25.93 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -49.08 dém -36.08 d& 775.000 MHz 775.900 MHz 100.000 kHz 77540235 MHz -49.29 dBm -36.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98916 MHz -54.32 dBm -41.32 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90375 MHz -54.43 dBm -41.43 dB
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 19.26 dBm -10.74 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 19.03 dBm -10.97 dB
786.000 MHz 788,100 MHz 30,000 kHz 78809995 MHz -54.73 dBm ~4.73 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09336 MHz -54.34 dBm -41.34 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -47.99 dBm -34.99 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.83671 MHz 46,95 dBm 33,95 db
793.000 MHz 806.000 MHz 6.250 kHz 79664286 MHz -60.86 dém -25.86 d8 793.000 MHz B06.000 MHz 6.250 kHz 798.48701 MHz -60.81 dBm -25.61 dB
Y
i i )
Date: 3. 11 144
oo
ectrur v
Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto FFT Ref Level 30.00 dém  Offset 10.90 d& Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit dheck BAES Limit Gheck PAES
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS pAES
10 dBm 10 dém
P
pomt™ 1]
-10 dBm — J| } -10 dem — j !
-20 dBm -20 dBm
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,41858 MHz -59.04 dém -24.04 de 763.000 MHz 775.000 MAz 6.250 kHz 766,35065 MHz -60.08 dbm -25.08 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -42.05 dém -29.05 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.14700 MHz -49.16 dBm -36.16 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97827 MHz -46.40 dBm -33.40 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96499 MHz -55.07 dBm -42.07 dB
776.000 MHz 788.000 MHz 100.000 kHz 780,35764 MHz 6.23 dém -23.77 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 5.05 dBm -24.95 dB
786.000 MHz 788,100 MHz 30,000 kHz 788,00005 MHz -51.83 dBm -36.83 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00524 MHz -34.27 dbm -21.27 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.27378 MHz -47.03 dBm -34.03 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz 29.76 dbm 216,76 dB
793.000 MHz 806.000 MHz 6.250 kHz 798,50000 MHz -60.81 dBm -25.81 dB - -
d 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz 60.78 dBm 25.78 dB
Y
i [ | N ™)

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 13/ 5MHz / 16QAM

oo
Spectrur
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dBm Iq 10 dBm Jl\
0 de ﬁ 0. dem Il
-10 dBm — ’ I -10 dem — f ‘
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-40 dBm \,Jﬂ -40 dBm N, f”‘
-50 dBm [ *"F\JL L i -50 dem omoreer, \r“
-50.AHRm. BTG ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,38761 MHz -60.93 dém -25.93 d& 763.000 MHz 775.000 MHz 6.250 kHz 76581118 MHz -60.92 dbm -25.92 db
775.000 MHz 775.900 MHz 100,000 kHz 775.00045 MHz -48.94 dBm -35.94 dg 775.000 MHz 775.900 MHz 100.000 kHz 775,47607 MHz -48.69 dBm -35.50 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.92213 MHz -54.49 dBm -41.49 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.93871 MHz -54.61 dBm -41.61 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 18.00 dém -12.00 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 18.25 dBm -11.75 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09905 MHz -54.01 d&m ~41.01 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08297 MHz -53.87 dbm -40.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 790, 10544 MHz -48.47 dBm -35.47 dB 788.100 MHz 793.000 MHz 100,000 kHz 788,81713 MHz -47.37 dBm -34.37 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.87662 MHz -60.59 dém -25.59 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.42208 MHz -60.77 dbm -25.77 dB
) J [ i )
Date: 3.FEB.2021 11:18:02 11:27:51
oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PAES
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
b db prnne™ ) 0 dem rwwuﬁ]{
-10 dBm — [‘ \I -10 dem — I |
-20 dBm i -20 dBm
o ] L e o L
SPURIOUS_LINE_ABS / | SPURIOUS_LINE_ABS_ I"-w\\
-40 dBm l\w -40 dBm \
/
-50 dBm [w} e -50 dem
o048, ARdBrs )
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ
purious Emissi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.31069 MHz -59.44 dém -24.44 dB 763.000 MHZ 775.000 MAz 6.250 kHz 765,06793 MHz -60.35 dbm -25.35 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.17 dBm -30.17 d& 775.000 MHz 775.900 MHz 100,000 kHz 77545629 MHz -49.09 dbm -36.00 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -46.95 dBm -33.95 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.9559% MHz -54.79 dBm -41.79 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.50150 MHz 4.84 dBm -25.16 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,56743 MHz 4.50 dBm -25.50 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03132 MHz -52.49 d&m -39.49 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03831 MHz -35.14 dBm -22.14 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,22972 MHz -46.63 dBm -33.83 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.25420 MHz 30,40 dBm 217,40 dB
793.000 MHz 806.000 MHz 6.250 kHz 605.61688 MHz -60.80 deém -25.80 d8 793.000 MHz 806.000 MHz 6.250 kHz 796.31818 MHz -60.81 dbm -25.81 dBb
) J [ i )
3.FEB.2021 11:16:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto FFT

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.90 dB Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA
10 dem n‘ 10 dém P\
0 de Jl‘ 0. dem ”
-10 dBm — J \ -10 dem — ’ l
-20 dBm J - -20 dBm l \
SRURIGUS_LINE_ABS f Ik | SPURIGUS_LINE_aBS_ J !
-40 dBm _j‘ uﬂL -40 dBm J i
-50 dBm [ f -50 dem . \\T“‘ﬁﬂ—
S0.48m. 40, dam vy
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.07093 MHz -60.68 dém -25.88 d& 763.000 MHz 775.000 MAz 6.250 kHz 767,05704 MHz -60.04 dbm -25.04 db
775.000 MHz 775.900 MHz 100,000 kHz 775.31064 MHz -49.10 dBm -36.10 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,15950 MHz -49.01 dBm -36.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92443 MHz -54.24 dBm -41.24 dB 275.900 MHz 776.000 MHz 30.000 kHz 77596598 MHz 55.15 dbm “42.15 db
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 17.19 dém -12.81 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,67532 MHz 17.26 dBm -12.74 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09905 MHz -54.57 d&m ~41.57 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00375 MHz -53.00 dBm -40.90 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.39515 MHz -47.97 dém -34.97 B 788,100 MHz 793,000 MHz 100,000 kHz 768,88077 MHz -47.47 dBm -34.47 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.87662 MHz -60.69 dém -25.69 d8 793.000 MHz 806.000 MHz 6.250 kHz 794.85065 MHz -60.60 dbm -25.60 dB
) J [ i )
Date: 3.FEB.2021 11:34:02 11:37:55
oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10,90 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
0 de vy 0 dem ‘\""‘\rl.--w-‘-\}
-10 dBm — f‘ LI -10 dem — I I
-20 dBm 1 -20 dBm
o | \ e J L
SPURIOUS_LINE_ABS ,Jj ‘\;\,\ | SPURIOUS_LINE_ABS -
~40 "“\v 40 dBm \h‘*\“
-50 dBm r/ ¥ -50 dem 4
e it d
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39461 MHz -60.06 dém -25.06 d& 763.000 MHz 775.000 MAz 6.250 kHz 766,24276 MHz -60.71 dbm -25.71 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.03 dBm -32.03 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,14161 MHz -49.10 dbm -36.10 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.97268 MHz -48.08 dBm -35.08 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.97837 MHz -54.35 dBm -41.35 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.75325 MHz 3.82 dém -26.08 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,34765 MHz 3.75 dBm -26.25 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00784 MHz -53.07 dém -40.07 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.07577 MHz -35.91 dBm -22.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -47.27 dbm -34.27 dB 788,100 MHz 793,000 MHz 100,000 kHz 788,29336 MHz -31.70 dBm -13.70 dB
793.000 MHz 806.000 MHz 6.250 kHz 600.00549 MHz -60.71 deém =25.71 d8 793.000 MHz 806.000 MHz 6.250 kHz 799.65584 MHz -60.79 dbm -25.79 dB
) J [ i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
m
Spectrur x| ([ spectrum v
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30,00 dgm  Offset 10.90 dB Mode Auto FFT
SGL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS Limit ¢heck PABS
20 dbe—beupious Line ans BAKS 20 dbife—$EURIOUS | INE_ARS ]
10 dem Iﬂ‘ 10 dém ﬂ
o0de H 0dem f k
-10 d8m — J‘ i -10 dem: — 1
-20 dBm f !\l -20 dem } ‘]L
SRURIGUS_LINE_ABS f‘ T | | SPURIGUS_LINE_aBS_ : |J \
-40 dBm 4 -40 dBm
J AL ALD N N
N
-50 dBm [ - AN i e -50 dBm | ‘”"j l 24 -j"’ a
-G0.dBm - o Bm: T
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.61718 MHz -60.95 dém -25.95 d8 763.000 MHz 775.000 MAz 6.250 kHz 773.86713 MHz -60.73 dbm -25.73 db
775.000 MHz 775.900 MHz 100.000 kHz 775.21893 MHz -48.61 dém -35.61 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.02652 MHz -49.23 dBm -36.23 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95400 MHz -54.30 dBm -41.30 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.94351 MHz -54.66 dBm -41.66 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.61239 MHz 19.01 dém -10.99 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 18.77 dBm -11.23 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09186 MHz -54.74 d&m ~41.74 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08447 MHz -54.04 dBm -41.04 dB
788.100 MHz | 753,000 MHz 100.000 kHz 790, 78007 MHz -47.83 dBm -34.83 B 788,100 MHz 793,000 MHz 100,000 kHz 790,63881 MHz -47.62 dBm -34.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.16234 MHz -60.85 dém -25.85 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.27922 MHz -60.67 dbm -25.67 dB
Y
i i 1 )
Date: 3. 11:45:39 LFEB.2021 11:47:21
Band Edge / Full RB
oo
v
Ref Level 30,00 deém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit fheck pafs
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBm
0 dBm [
-10 dB | l
20 d8 ] ‘\
SPURIOUS_ LINE_ABS // ‘“\»"\’\.\
-40 dém . W
-50 dém |""f
-A0.4d5
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.39461 MHz -59.93 dBém -24.93 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -44.71 dBm -31.71 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.13 dBm -35.13 d8
776.000 MHz 788,000 MHz 100.000 kHz 781.65235 MHz 2.65 dém -27.35 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04660 MHz -35.79 dBm -22.79 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,10245 MHz -30.48 dém -17.48 d&
793.000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz -56.94 dBm -21.94 d&
JL J
Date: 3.FEB.2021 11:40:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(%]

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.90 db

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbipe—teuRIOUS }INE Ans DAKS e e -
10 dem ” 10 dém ﬂ
ode [H 0 dBm H
-10 dem —— Iy -10 dem —] m
20 dBm fi 1 -20 dem ,‘ i
SRURIGUS_LINE_ABS f | SPURIGUS_LINE_aBS_ J ]\
-40 dBm J \..WWJIK -40 dBm JI"LM 7
[
-50 dBm [ J"M‘ T e -50 dBm LR - f el
S0 AR, A0 dBm. -
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 765.03197 MHz -60.88 d&ém -25.88 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 774.70629 MHz -60.52 dbm -25.82 de
775.000 MHz 775.900 MHz 100,000 kHz 775.22612 MHz -48.98 dBm -35.98 de 775.000 MHz 775.900 MHz 100,000 kHz 775,33312 MHz -49.17 dbm -36.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97308 MHz -54.34 dBm -41.34 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.66 dBm -41.66 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 18.38 dBm -11.62 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 17.32 dBm -12.68 dB
788.000 MHz 788.100 MHz 30,000 kHz 786.03961 MHz -54.41 d&m ~41.41 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.04231 MHz -54.24 dBm -41.24 dB
788.100 MHz 793.000 MHz 100.000 kHz 790,92652 MHz -48.32 dBm -35.32 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,78287 MHz _48.37 dBm 35,37 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.55195 MHz -60.50 dém -25.50 d& 793.000 MHz B06.000 MHz 6.250 kHz 803,35714 MHz -60.66 dBm -25.66 dB
Y
Il j [ £
Date: 3.FEB.2021 11:43:5 JFEB.2021 11

Band Edge / Full RB

SGL Count 100/100

Ref Level 20.00 dém Offset 10.90 dB

Mode Auto FFT

(@1 AvgPwr
Limit ¢heck Paps

20 dbiffe—$FEURIOUS JINE ABRS | DAL

10 dBm-

0 dem F-v -

-10 dB — I |l

-20 dBs / \

SPURIOUS_ LINE_ABS ,j ‘""‘]r-\\

-40 dBém \VH

-50 dém I

60,48

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.59840 MHz -59.20 dBm -24.90 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -44,88 dBm -31.88 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.43 dém -35.43 d8
776.000 MHz 788,000 MHz 100.000 kHz 781,00500 MHz 2.35 dBm -27.65 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.02233 MHz -36.90 dBm -23.90 dB
788.100 MHz 793,000 MHz 100.000 kHz 798.89056 MHz -31.44 dBm -18.44 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -58.23 dBém -23.23 d&
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

oo Spectrum

Ref Level 30.00 dem  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm ﬂ 10 dém ‘ﬂl
ode ” 0 dBm w
10 dam —— , -10 dBm — [‘ T
-20 dam J‘ il -20 dBm j ;
SRURIGUS_LINE_ABS J K | SPURIGUS_LINE_aBS_ ’ l
-40 dBm T j -40 dBm }ﬂ i \
-50 dem { et L 1 50 dBm - In
sR0dhm E0.5800 z
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773,57942 MHz -60.74 dém -25.74 db 763,000 MHz 775.000 MAz 6.250 kHz 769.34765 MHZ 60,62 dbm 25,62 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.55519 MHz -48.14 dém -36.14 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,00045 MHz -49.15 dBm -36.15 dB
775,900 MHz 776.000 Mz 30.000 kHz 775,69935 MHz =55,02 dbm —42.02 db 775.900 MHz 776.000 MHz 30.000 kHz 775.96748 MHz -54.61 dBm -41.61 db
776.000 MHz 788.000 MHz 100.000 kHz 777,60040 MHz 17.87 dBm -12.13 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 16.57 dBm -13.43 d8
788,000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -54.04 dBm -41.94 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04980 MHz -54.46 dBm -41.45 dB
788.100 MHz 793.000 MHz 100,000 kHz 790.75559 MHz -48.48 dBm -35.48 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.91503 MHz 48,11 dBm 35118
793.000 MHz 806.000 MHz 6.250 kHz 804.25325 MHz -60.76 dBm -25.76 d& 793.000 MHz B806.000 MHz 5.250 kHz 803.11039 MHz -60.74 dbm -25.74 dB
Y
i i [ "

LFEB.2021

11:55

Band Ed

ge / Full RB

Ref Level 20.00 dém Offset 10.90 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PAES
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBm-
0 dBm (..\,—
-10 dB — I
-20 dBs J
SPURIOUS_ LINE_ABS /
[ an
-40 dBém r T “\1\1
-50 dém ey
<G0LHE ——
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77458641 MHz -60.04 dBm -25.04 dB
775,000 MHz 775,900 MHz 100.000 kHz 77589955 MHz -45,70 dBm -32.70 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -50.37 dém -37.37 d8
776.000 MHz 788,000 MHz 100.000 kHz 781,08891 MHz 0.92 dBm -29.08 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.01733 MHz -38.67 dBm -25.67 dB
788.100 MHz 793,000 MHz 100,000 kHz 788.78776 MHz -33.60 dBém -20.60 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -58.89 dBm -23.89 d&
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

Conducted Spurious Emission

LTE Band 13 / 5MHz

[ spectru i
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%—- JRIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
o C A S o e o] o s S A
-50 dBm a -50 dbm Mgt
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E6.28128 MHz ~58.34 dbm —45.34 dB 30,000 MHz 763.000 MHz 100.000 kHz 628.21029 MHz -58.35 dBm -45.35 dB
806.000 MHz 1.000 GHz 100.000 kHz 957.30642 MHz -57.74 dbm -44.74 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.10622 MHz -57.58 dBm -44.58 db
1.000 GHz 3.000 GHz 1.000 MHz 2.98475 GHz -47.02 dBm -34.02 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49388 GHz -47.,02 dBm -34.02 d&
3.000 GHz 8,000 GHz 1.000 MHz 6.91236 GHz -42,75 dBm -29.75 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.90036 GHz -42.62 dBm -29.62 dB&
— —_— ~ —
{ L J - L L J v
: 3.FEB.2021 11:20:47 : 3.FEB.2021 11:21:48

Highest Channel / QPSK

pec 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset

10,90 de

Mode Auto Sweep

(@1 AvgPwr

Limit 1Lm=-k

LINE_ABS

PA

10 EHHE ! PURIOUS,

| SPURIOUS_LINE_ABS_
-20 dB

-30 dBr

-40 dBém

-50 dém

|stimhs

-70 dBm

-80 dBém

-90 dém

Start 30.0 MHz

33004 pts

Stop 8.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency |

Power Abs | ALimit

30.000 MHz
B06.000 MHz
1.000 GHz
3.000 GHz

763,000 MHz

1.000 GHz
3,000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

617 80238 MHz
956.82154 MHz
2,94526 GHz
6.92736 GHz

-58.26 dém
-57.78 dBm
-47.09 dBém
-42.58 dBm

-45.26 dB
-44.78 dB
-34.09 dB
-29.58 dB

7
JL

Date: 3.FEB.20Z1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n

Ref Level 0.00 dém Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 &ine ILDIIR]OHS INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-50 dém ——

izl

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz

Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit

30.000 MHz 763,000 MHz 100.000 kHz 749,09836 MHz -57.98 dem -44.98 d&

£06.000 MHz 1.000 GHz 100.000 kHz 956.43364 MHz -57.62 dBm -44.62 dé

1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -47.06 dém -34.06 de

3.000 GHz 8,000 GHz 1.000 MHz 6.99585 GHz -42,58 dBm -29.58 dB

5T s

JL J GIIRRRRED W

Date: 3.FEB.20Z1

TEL : 886-3-327-3456 Page Number 1 A13-13 of 14
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0180
40 Normal Voltage 0.0240
30 Normal Voltage 0.0121
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0219
0 Normal Voltage 0.0036
PASS
-10 Normal Voltage 0.0046
-20 Normal Voltage 0.0074
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0000
20 Battery End Point 0.0129
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-14 of 14

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz

Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.52 5.83 6.35 PASS

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30.de__AQT 2ms @ RBW 10 MHz lo_att 30.de__AQT 2ms @ RBW 10 MHz
@153 view @153 view
;\-_,A‘“:. L e 8
o T . =
00 Y L 00
; N
\ N
v \
1E- ! o 1E-
i 3
i \ h
1E. \ 1E. l\
- i
]
CF 710.0 MHz i Mean Pwr + 20.00 di CF 710.0 MHz - Mean Pwr + 20.00 db
C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2066 cBm 2565 dbm 4.97 dB 2.52 dB 3.94 OB 4.52 dB 4.78 dB _Trace1 [ 1957 dbm 26,37 dbm 5.41d8 3.04 d8 4.99 dB 5.83 dB 5.17 dB
il B ) il )
LTE Band 17 / 10MHz / 64QAM
Middle Channel / Full RB
Spectrum [a
Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30.de__AQT 2ms @ RBW 10 MHz
@153 view
B e
o
00 S
8
1E-
1€ >
%
‘l
CF 710.0 MHz i Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1596 cbm 26,48 dbm 7.50 dB 3.07 dB 5.22 dB 6.35 dB 7.13 db
)i RN e
TEL : 886-3-327-3456 Page Number 1 Al17-1 of 14

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 491 | 489 | 975 | 9.71 - - - -

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.86 - 9.75 - - - - -

TEL : 886-3-327-3456 Page Number 1 Al7-2 of 14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.03 dBm) ™M1[1] 14.96 dBm)
. 709.90100 MH?Z| 710.97000 MHz
= r ndB 26.00 dB)| @ T nde 26.00 dB|
w0 A e Y, o P SN T RN 4905000000 MHz 0d oy A P, B i 4.885000000 MH|
f Q factor Il 144.6 i Qfactor ™ 145.4
od [ ] 0 di |
4 4
10 d -10 di ‘
)t 1
20 d f ‘\ —
/
VA A W o e il i .
e / [ VAL N
40 df
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 709.301 MHz 15.03 dem ndB_down 4.905 MHz ML 710,37 MHz 14.36 dBm ndB_down 4.BEE MRz
TL 1 707.542 MHz -10.91 dbm nd8 26.00 dB TL L 707.552 MHz -11.49 dam n 26.00 dB
T2 1 712.448 MHz -10.93 dém Q factor 144.6 T2 1 712.438 MHz -11.99 d8m Q factor 145.4
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.14 dBm) ™M1[1] 15.96 dBm)
710.8590 MHz 708.3020 MHz,
20 i 20 4
X _ndB 26.00 dB - LS . 26.00 dB
o S e A LAl e e Y 9.750000000 MHZ 104 RS S -\ 9.710000000 MHz
7 Q factor 72.9 Ji A\ 72.9
/ \
od 0 d {
/ /
-10 df ¥ -10 d
7 J
! /
204 20d
N, ™\
o M, o [~ [ e
a <2 i —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.859 MHz 16.14 dBm nd8 down 9.75 MHz ML L 7DE.302 MHz 15.96 dam nd8 down 9.71 Wz
T 1 705.085 MHz -9.40 dBm nd8 26.00 dB TL L 705.105 MHz -10.45 dBm nd8 26,00 d8
T2 1 714.835 MHz -10.65 dBm Q factor 72.9 T2 1 714.B15 MHz -10.14 dBm Q factor 72.9
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.81 dBm) ™M1[1] 16.41 dBm)
711.20900 MHz . 708.9620 MHz,
= nd®1 26.00 dB @ x 26.00 dB
w0 o 4.855000000 MHZ| 104 A N 0.750000000 MHz|
i N - \ 146.5 [ 72.7
I 1 LY
od 0 d
f | A
10 di st iz 10 de 1
7 Y \
! \ \
204 1 T 20d
oy ks SN D P R I S
A0 dR
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711.208 MHz 12.81 dam nd8 down 4.855 MHz ML L 7DE.362 MHz 16.41 dam nd8 down 9.75 WHz
T 1 707.562 MHz -13.52 dbm nd8 26.00 dB TL L 705.085 MHz -9.83 dBm 26,00 d8
T2 1 712.418 MHz -13.30 dém Q factor 146.5 T2 1 714.B35 MHz -10.21 dém 72.7
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 448 | 449 | 9.01 @ 893 - - - -

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH - - - - 4.49 - 9.01 - - - - -

TEL : 886-3-327-3456 Page Number : Al7-4 of 14

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 5 dBm)| ™M1[1] 14.93 dBm)
710.32000 MHz 711.31900 MHZ]
= 4.475524476 MHz @ 4.485514486 MHZ
e o N ot - | cbcna A g 2
10 d Yo Sat 10 4 ey - A
! / i
o d 0 di |
I
/ 4 [ |
-10 d - -10 -
{ |
20d { 20d f 4
\ ol Vil
P A A A - Wl - I
<3l e < ;aneo
-40 ds 40 df
50 d S0 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.32 MHz 15.25 dam ML 711.319 WAz 14,33 dam
T1 1 707.75225 MHz 9.69 dBm Oce Bw 4,475524476 MHz T1 L 707.76224 MHz 8.56 dBm Oce Bw 4.485514486 MHz
T2 1 71222777 NHz 8.48 dam T2 1 71224775 MHZ 7.75 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.24 dBm) ™M1[1] 15.66 dBm)
- 712.2380 MHz - 711.6180 MHz,
o } 9.010080011 MHz Yocc By £.931068931 MHz
T |~ - N S AV BN
10 di 3 = . 10 d 7 o
| |
0 dl jﬂ 0 df T
!
/
10 df - 10 ol \\
204 j’ - 20d \ - —
o~ R SV e Il et ke PN
P ! A o -
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.238 MHz 16.24 dBm ML L 711618 MHz 15.66 dam
T1 1 705.4845 MHz 10.54 dBm Oce Bw 9.010985011 MHz T1 L 705.5245 MHz 9.52 dBm Oce Bw £.931068931 MHz
T2 1 714.4958 MHz 9.86 dam T2 1 14,4555 MHz 8.61 dam
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.11 dBm 14.04 dBm)|
708.02200 MHz 712.9570 MHz,
20 T 4.485514486 MHz @ 9.010989011 MH
A L P P
wd A= — s - 104 IS " Ly
i { 4
od 0 d : 4
J / 4
/ i / \
-10 1 -
/ \
20d R ¥ -
bt N . AL
| -2 demy -
-40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.022 MHz 13.11 dam ML L 712.957 WAz 14,04 dBm
T1 1 707.75225 MHz 7.48 dBm Oce Bw 4,485514456 MHz T1 L 705.4845 MHz 8.36 dBm Oce Bw 9.010969011 MHz
T2 1 71223776 MHz 7.46 darm T2 1 14,4955 MHz 7.0+ darm
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 Al7-50f 14
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum @[] spectrum c%:
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F (.\ 20 GBH‘.‘P ’\I S
10 dBm ‘ ( 10 dBm f‘ T
0de & 0 dem J \
-10 dBm ,J | -10 dBm —
SPURIOUS_LINE_ABS \ fl 1
-20 dem + L\ -20 dBm {‘
-30 dem j 1‘J 1 -30 dBm f J" ‘
-40 dem f I ‘l W 40 EW: I ff \
/ lﬂ"l I i i \\4‘ J \ ! »Jh'")
-50 dem 7 S ‘hw 450 dem Ty -
o ] J o e S o )
S -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -34.64 dBm -21.64 d& 711.000 MHz 716.000 MHz 100.000 kHz 712 68588 Wiz 19.69 dBm -mml
703.500 MHz 704.000 MHz 30.000 kHz 703,99535 MHz -25.82 dém -12.82 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00325 MHz ~25.20 dBm 12,20 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.35215 MHz 20.02 dBm -9.08 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.86 dbm -15.86 db
.
I J1 £
Date: 10:10:01 Date: 4.FEB.2021 10:15:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUBIL\?P S
10 dem 10 dém
ode { \ o dem !
-10 dBm ! 10 dem |
SPURIOUS_LINE_~BS l K \
20 dem R /20 dem I;\
-30 dBm -30 dem
/T i ——
Pty
-40 dem 7 -40 dém T
"‘_.)v"‘- -
50 dBm S 50 dBm
T “-\_\w
o-dg, -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit
£90.000 MAz | 703.900 MHz 100,000 kHz 70389306 MRz ~31.36 dem -16.36 08 711,000 MAz | 716,000 Mz 100,000 kFz ERTERr T -zan
703.500 MHz 704.000 MHz 30.000 kHz 703,99436 MHz -31.24 dém -18.24 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00544 MHz 30 94 dBm “17.94 db
704.000 MHz 709.000 MHz 100.000 kHz 70867283 MHz 5.46 dBm -23.54 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.01 dBm -18.01 dB
.
i 1 i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P ﬂ 20 dbime !-.\ =
10 dem 10 dBm If I\
s rJ lk 0 dem T i
!
-10 dgm — -10 dBm —
SPURIOUS_LINE_ABS f L H \
-20 dem + V\ -20 dBm i L
-30 dBm ‘ h p -30 dem 7 “
40 dBm: f‘ - ‘l -40 dem f\l ‘l”‘\" Y
/ I f L gha | \ FM A
-50 de : ol n TR} \
m rw T \F‘W“ T~ E " LA T G
_ A W \WWJ" k‘wu\.f‘%‘_‘_ o, "
-60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -34.94 d&m -21.94 dé 711.000 MHz 716.000 MHz 100.000 kHz 71563786 MHz 19.39 dBm -10.62 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99266 MHz -26.02 dBm -13.02 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00794 MHz -27.38 dBm -14.38 dB
704.000 MHz 700,000 MHz 100.000 kHz 704.38212 MHz 19.15 dém -10.85 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.06 dBm -20.06 dB
T
il M I 1 i
Date: 4.FEB.ZDZ21 10:10:45 Date: 4.FEB.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm 10 dém
[ ML *""“""V“"“"’\M’“WWW"""\
0 dB { \ dem T
-10 dem 0 dbm |
SPURIOUS_LINE_ABS J l \
20 dBm ’( 1|l =0 som ‘“1
.30 dem ‘ﬂ- -30 dBm -
[ oy i T
-40 dBm — 40 dBm —— =
i ™
50 dom T 50 dem o
(,/ \
£ el 60 dém »
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 702,78197 MHz -32,10 dém -19.10 de 711.000 MHz 716.000 MHz 100.000 kHz 71161189 MHz 5.57 dBm -24.43 dB
703.500 MHz 704,000 MHz 30.000 kHz 703,99955 MHz -33.64 dBm -20.64 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00405 MHz -33.12 dBm -20.12 dB
704.000 MHz 709.000 MHz 100.000 kHz 708.17832 MHz 5.69 dBm -24.31 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.79 dbm -18.79 db
\
) i )
Date: 4.FEB.202

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 5 20 dhine x S
J |\ I8
10dem [' 1 10 dém {
0de | l 0 dem J \‘
-10 d8m l’ -10 dBm
SPURIOUS_LINE_ABS lf \ }( \
-20 dem 1 1 -20 dBm l
-30 dBm j \ [I -30 dem - ;
40 dem 1 - T “ 40 dBm f\\ r‘ lq
-50 dam r/ IMJJ LA —{\ dien fJ T L \
f !\
» - el ! e
S S — [“60 det
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 7110 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.,89306 MHz -39.10 d&m -26.10 d& 711.000 MHz 716.000 MHz 100.000 kHz 71563786 MHz 18.49 dBm -11.52 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,39785 MHz -28.62 dbm -15.62 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00574 MHz -28.29 dBm -15.20 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.36214 MHz 18.56 dBm ~11.34 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -36.63 dbm -23.63 dB
T
i [ i 1 )
Dates d.EEB.20S1 40 Date: 4.FEB.2021 134
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
APl
o ds F,v-«ww wwm»mww-w\l l:/;Brn Wty WW\I
| |
-10 dem ! \ S0 dem -
SPURIOUS_LINE_ABS J \ \
“20 dem r, 20 dBm L}
-30 dBm -30 dem
/w_,.._av. ﬂ"“‘-k,
-40 dem 40 dem ~
-
-50 dBm A F -50 dem \\"‘\ M
a-da - - ‘\—m
-60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 7110 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 70386528 MHz -32.49 d&m -19.49 d& 711.000 MHz 716.000 MHz 100.000 kHz 711,78172 MHz 4.70 dBm -25.30 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,98606 MHz -33.65 dbm -20.65 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,00634 MHz -34.10 dBm -21.10 dB
704.000 MHz 709.000 MHz 100.000 kHz 707.99351 MHz .65 dém =25.35 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.41 dbm -19.41 dBb
T
) i )
Date: 4.FEB.202

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

&

Offset 10.90 d& Mode auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Swesp

@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS PAB
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS oA
20 dBm r\ 20 dém
10 dem 10d8 T
0 der 'l 0 dé | \
-10 dBm \ -10 dém jfj {
SPURIOUS_LINE_ABS_ | [\
-20 dBm - -20 dém j t
iR [
-30 dBm [l ’ { -30 dem: ( J 1
-40 dBm L“’ \
oy AL A M)l N
50 dBm - L & - f
- _LJ W‘v“\;w,}yf LA . {N/ vfdw ;f | w\/J ~
e NN AN W o an ] ; A
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | AL
£90.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -41.49 dBm -28.40 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 20.03 dBm -9.97 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.99995 MHz -40.81 dBm -27.61 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.01324 MHz -39.18 dBm -26.18 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.58442 MHz 20.22 dBm -9.78 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -40.85 dBm -27.85 dB
7
( JU J - ( )yl ] [ (]
Date: 4.FEB.2021 0:16:50 Date: 4.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectum (=

Ref Level 30.00 dBm  Offset 10.90 dB Mode auto Sweep
SGL Count 100/100

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURLGAIS CHEEKABS_ F'v‘\%“o‘
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dbin 20 dém
10 dem 10 d8
o ds e W WY 5 P T e A e LT
-10 dBm -1p dém
SPURIOUS_LINE_ABS_ k l
-20 dBm -30 dem
!
-30 dBm 30 dem
- I
-40 dBm -40 de
O
P
-50 dBm —= -50 dB
e
Bm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -34,82 dBm -21.82 de 706.000 MHz 716.000 MHz 100.000 kHz 708.87213 MHz 4.33 dBm -25.67 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.59905 MHz -35.80 dbm -22.80 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00055 MHz -35.25 dBm -22.25 dB
704.000 MHz 714,000 MHz 100.000 kHz 709.36963 MHz 3.51 dBm -26.49 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.76 dBm -19.76 dB
7
( JU J ( JU J -
4.FEBR.2021 Date: 4.FEB.2021

TEL : 886-3-327-3456
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SPORTON LAB.
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Report No. : FG002628-02B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

'
ectrum ||| Spectrum v
Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS PAB
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS oA
20 dBm’ q 20 dém
10 dem | 10d8 ‘
0 der \ 0 dé \
-10 dBm \l\ -10 dBm i
SPURIOUS_LINE_ABS_ \ / \
-20 dBm [ 1 -20 dBm ( 4
-30 dBm J \ ] -30 den ( 7 \5
-40 dam 1{ l\ J 40 e ‘ |
» VA
— )/ W J & ~ =dde N Ly
" W (N BN ‘ A AN M
o ™ i T L oo L .. LV LA
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |[[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW [ Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimi
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -42,24 dBm -20.24 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.43556 MHz 19.04 dBm -10.96 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99665 MHz -40,43 dBm -27.43 dB 716,000 MHz 716.100 MHz 30.000 kHz 716.00405 MHz -39,60 dBm -26.60 db
704.000 MHz 714,000 MHz 100.000 kHz 704.62438 MHz 19,54 dBm -10.46 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz 42,42 dBm -29.42 db
T
( JU J - ( T ) 1 (]
Date: 4.FEB.2021 10:20:3 Date: 4.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 d& Mode auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLGHIG CHEEKABS_ F-.‘\%‘s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dem 10 d8
o ds TR ¥ R N R VNV, T SOCY
der \ q
-10 dBm -1p dém
SPURIOUS_LINE_ABS_ \
-20 dBm L -30 dem ]\
-30 dBm W |30 dem
] e e—
-40 dBm ¥ -40 d8
//’ ~
-50 dam _,__,_'“”" 50 d8
foarem ‘\
E/ o ey
m -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.87017 MHz -36,15 dBm -22.15 de 706.000 MHz 716.000 MHz 100.000 kHz 709.35165 MHz 3.11 dBm -26.89 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.57767 MHz -38.13 dbm -26.13 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.01024 MHz -37.41 dBm -24.41 dB
704.000 MHz 714,000 MHz 100.000 kHz 709.48951 MHz 2.60 dBm -27.40 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -34.35 dBm -21.35 dB
7
( JU J ( JU J -
4.FEBR.2021 Date: 4.FEB.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.
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Report No. : FG002628-02B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm i 10 dBm 1 &
b db \ 0 dem (J ‘l
10 dem : -10 dBm T
[ /]
-20 dem / H -20 dBm / ‘1‘
-30 dBm { i [ -30 dem {\ 4 3
[
-40 dem ﬁﬂ 4‘\ l -40 dem ] N *
/
50 dem t " f \W -50,dBm l — ,‘\\
e ittt s L i Pl wwxm mj 1’0 By wv\) \m_,,um\/\/w\ L
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£590.000 MHz 703.900 MHz 100.000 kHz 703.87917 MHz -43.31 dBm -30.31 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 19.03 dBm -10.97 de
703.900 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -45.15 dBm -32.15 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00205 MHz -44.55 dBm -31.55 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.60440 MHz 18.22 dém -11.78 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -45.03 dBm -32.03 dB
T
i e N [1 e
Date: 4.FEB.2021 10:33:01 Date: 4.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m
SGL Count 100/100

Offset 10.20 dB Mode Auto Sweep

@1 AvgPwr @1 AygPur

Limit fheck Mt.; | SPURIGIE ClitEk PABS

8 . 5 waks Line _$PURIOUS_| INE_ABS PABS
20 UIB:_VJE PURIOUS INE_ABS PARS 20 dBm
10 dBm 10 dém
0 dBm \ 0 gl = 4
-10 dem -10 dem
SPURIOUS_LINE_ABS_ |
20 dem |\ 30 dém |L
30 dem /__JJ jﬁo e Hr—\_
-40 dBm — "t 40 dem '
T ™~
-50 dBm <50 dBm
J—
.
50 dBm -
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | _Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 703.500 MHz 100.000 kHz 703.87917 MHz -37.07 dém -24.07 o8 206.000 MAZ 716,000 MHz 100.000 khz 710.38062 MHz 1.73 dBm -28.27 de

703.900 MHz 704.000 MHz 30.000 kHz 703.98746 MHz -40.23 dém -27.23 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.07248 MHz -39.19 dém -26.19 dB

704.000 MHz 714.000 MHz 100.000 kHz 709.20979 MHz 1.84 dBm -28.16 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -35.18 dBm -22.18 dB

i i ™)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-11 of 14



ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

T|[ spectru i
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
N A iy s uimaiaia W PP N . PO ™ L VR D
-50 dBm
" -y
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.22938 MHz -58.11 dBm -45.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 632.07939 MHz -57.91 dBm -44,91 dB
725,000 MHz 1.000 GHz 100.000 kHz 915.47450 MHz -57.56 dBm -44,56 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.26521 MHz -57.21 dBm -44,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63684 GHz -46.85 dBm -33.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.33 dBm -33.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94276 GHz -42.08 dBm -29.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -42,08 dBm -29.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92127 GHz -43.00 dBm -30.00 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.00877 GHz -42,85 dBm -29.85 dB
_— —_—
)i 2 )i w
L JL ) L L J
10:13:16 4.FEB.2021 10:15:1

Highest Channel / QPSK

pec 1 I:\‘:_?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
-30 dém
-40 dBm
| ey, aainnale 1 APRRRGRN MUY
-50 dBém
sy
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 625.82986 MHz -58.01 dBm -45.01 d8
725.000 MHz 1.000 GHz 100.000 kHz 923,17322 MHz -57.44 dem -44.44 dg
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -46.60 dBm -33.60 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -42,22 dBém -29.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90977 GHz -42.93 dBém -29.93 d&
— — =
JL J
Date: 4.FEB.2021 10:
TEL : 886-3-327-3456 Page Number 1 A17-12 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
et MM...-A--..._.,..«A | . b, W--_—-A
-50 dBm
" oy
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.22945 MHz -57.70 dBm -44.70 dB 30.000 MHz 690.000 MHz 100.000 kHz 616.93054 MHz -57.90 dBm -44,90 dB
725,000 MHz 1.000 GHz 100.000 kHz 975.27704 MHz -57.64 dBm -44,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 972.84828 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -46.75 dBm -33.75dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -46.75 dBm -33.75dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -42.21 dBm -29.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89776 GHz -42,13 dBm -29.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22977 GHz -43.06 dBm -30.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.93627 GHz -42,94 dBm -20,94 d&
—_— —
\ I ) ] ( Il J w
: 4.FEB.2021 10:23:05 4.FEB.2021 10:25:0
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. i W NS R
-50 dBém
ol
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 632.47936 MHz -57.99 dBm -44.99 dB
725.000 MHz 1.000 GHz 100.000 kHz 959.10057 MHz -57.35 dem -44.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.64 dBm -33.64 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.89426 GHz -42,39 dBém -29.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92427 GHz -42.88 dBm -29.88 d&
¥
I J -
Date: 4.FEB.Z20Z1
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0146
40 Normal Voltage 0.0044
30 Normal Voltage 0.0031
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0090
0 Normal Voltage 0.0020
PASS
-10 Normal Voltage 0.0032
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0192
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0000
20 Battery End Point 0.0132
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A17-14 of 14

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 25

Peak-to-Average Ratio

Mode

Mod.

LTE Band 25/ 20MHz

QPSK
RB Size

16QAM

64QAM Limit: 13dB

Full RB
Middle CH

Full RB

Full RB Result

4.55

5.88

6.46 PASS

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 1160 b Ref Level 30.00 cBm  Offset 1160 b

lo_att 30.de__AQT 2ms @ RBW 20 MHz lo_att 30.de__AQT 2ms @ RBW 20 MHz

@153 view @153 view

=] e

. — .

]
00 00 -
N
¥
1E- Y 1E-
1 Y
1€ L,[ 1€ .
| \
F 1.88 GHz Mean Pwr + 20.00 di F 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 215G cBm 26,62 dbm 5.03 dB 2.36 dB 3.66 dB 4.55 dB 4.61 dB Trace 1 | 20.70 cbm 27,36 dbm 5.56 dB 3.01d8 4.99 dB 5.88 dB 5.32 dB
L — e —
CERRREE ] L [ BERRERE I

Middle Channel / Full RB

Ref Level 30.00 cbm  Offset LLB0 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
- S
o
0.0
N
1E-
1E- 5
1
4
4
CF 1.88 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.67 dem 27,61 dBm 7.94 d8 .07 68 5.28 0B 5.45 0B .25 0B
I e——
Qi e

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A25-1 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 121 | 124 | 295 | 3.03 | 489 | 482 | 987 | 9.81 | 14.45 | 14.33 | 19.06 | 19.06

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.22 - 3.05 - 4.94 - 9.79 - 14.21 - | 1866 | -

TEL : 886-3-327-3456 Page Number 1 A25-2 of 34

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.78 dBm) 14.78 dBm)
1.87984900 GHz 1.88001960 GHz,
= ndB 26.00 dB @ 26.00 dB
o Fiinattl | A VR 1.214000000 MHZ, 104 e 1.239200000 MHZ|
Qfactor | 1548.5) Qfactor 1517.2)
od 0 d |
i -
i ht
10 7 - 10 di
!
204 \ 20d
\ / \
a0 i = " P b e
Py RV RS L e AT AT A
R VU ]
-40 ds
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1879849 GHz 15.78 dam nd8 down 1,214 MHZ ML 18800196 GHz 14.78 dam nd8 down 1.2392 MHz
T 1 16793902 GHz -10.51 dbm nd8 26.00 dB TL L 18793918 GHz -11.55 dbm n 26.00 dB
T2 1 1.BB06042 GHz -9.83 dBm Q factor 1548.5 T2 1 1.880621 GHz -11.38 dém Q factor 1517.2
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 18.07 aBm 16.67 dbm
1.87936460 GHz 1.87895700 GHz,
20 20
N = N e~ ndB_ 26.00 dB " 26.00 dB
04 I B T 2.949100000 MHZ, 104 ., 3.027000000 MHZ|
! Q factor Y 637.3] I \ 620.7
/ / \
| 2 L_,
104 - - 104
\
204 : \, 20d
/ 3
~/
A0 v At -~ -
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1E793646 GHz 18.07 dam nd8 down 2.3431 MHZ ML 1.878957 GHz 16.67 dam nd8 down 3.027 MRz
T 1 1.B785375 GHz -6.06 dBm nd8 26.00 dB TL L 1.8785075 GHz -6.99 dBm nd8 26,00 d8
T2 1 1 BB14865 GHz -7.66 dam qQ factor 537.3 T2 1 18815345 GHz -9.58 dam qQ factor 620.7
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.81 dBm) ™M1[1] 14.17 dBm)
1.87786200 GHz 1.88086900 GHz,
20 20 N
. ndB 26.00 dB s 26.00 dB
g P, e P B e 4.885000000 MHZ| 0d RN A A 4.815000000 MHZ|
T Q factor 1 384.4) I Q factor 1 390.6)
o d 0 di l\
{ I
19 | o
10 df 10 d + -
| /
204 1 20d 7 \
i
o / 3
TR PR vy e | e,
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB77862 GHz 14.81 dam nd8 down 4.885 MHz ML 1.880869 GHz 14,17 dBm nd8 down 4,815 MHz
T 1 LB77572 GHz -10.98 dBm nd8 26.00 dB TL L 1.877612 GHz -11.52 dam 26,00 d8
T2 1 1,882458 GHz -11.47 dBm Q factor 384.4 T2 1 1.882428 GHz -12.18 dém 390.6
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.87 dBm) ™M1[1] 7.50 dBm)|
1.8785410 GHz 1.8757640 GHz
20 - 20
" s -ndE 26.00 dB P ndB 26.00 dB
- — e [ 9.870000000 MHz N T T e e B 9.810000000 MHz
0 A W PR e s o - A, -
. Q factor 1Y 190.3 7 Q factor \ 191.2]
/ f
o F L, 0
-10 df I’ -10 d J
Y /
204 . 200 {
- / \
-30 — o e
Fa e T e = —
e S
-40 ds
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878541 GHz 16.87 dam nd8 down 9,87 MHz ML 1.875764 GHz 17.50 dBm ndB_down 9,81 MHZ
TL 1 1874965 GHz -6.99 dBm nd8 26.00 dB TL L 1875005 GHz -8.20 dBm n 26.00 dB
T2 1 1,884835 GHz -9.15 dBm Q factor 190.3 T2 1 1.884815 GHz -9.00 dBm Q factor 191.2

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.73 dBm)| ™M1[1]
1.8838960 GHz
= - — _nde 26.00 dB @ ¥ ndB 26.00 dB
o Pa thimanieiebll L AN it T N 14.446000000 MHz 0d o Doy | e P o e 14.326000000 MHZ
f Q factor 130.4 i qQ factor \ 131.1
04 | 04 J |
1o Tl
. e it i
10 df 7 t -10 7 ¥
| ]
20 d / \ 20 d \l\
f ! / L
a0 | - - -30 dem- \, = 3
pen N P A Rpsoeiay Y
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1 B83896 GHZ 15.73 dem ndB_down 14,445 NMHz ML 1.577483 GHz 15.52 dsm ndB_down 14,326 MHz
TL 1 1872747 GHz -10.18 dbm nd8 26.00 dB TL L 1.972867 GHz -9.74 dBm nd8 26.00 dB
T2 1 1887193 GHz -10.04 dam qQ factor 130.4 T2 1 1.887193 GHz -10.30 dam qQ factor 131.1
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.68 dbm)| MI[1] 13.00 dBm
1.8782420 GHZ| 1.6800000 GHz
20 20
¥ ndB 26.00 dB nd 26.00 dB
. . Al ok BP{,\‘ Jon 19.061000000 MHz| " — " A By - 10.061000000 MHz
o ] Qfacter’ i 98.5 n 1 S facteie 98.6
. Ny | \
] L _
104 104 -
] i ] \
204 20d
f f
/ \ / l
-30 g e v -0 o v Iw oy o
it A S S W L y  Taas AT TR,
g -a0
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1878242 GHz 14.68 dBm nd@ down 19.061 MHz M1 1.88 GHz 13.00 dBm nd@ down 19.061 MHZ
T 1 187033 GHz -11.52 dam nd8 26.00 dB TL L 187048 GHz -13.47 dbm 26,00 d8
T2 1 1889391 GHz -11.32 d8m Q factor 98.5 T2 1 1.88955 GHz -12.95 dam 98.6
L U J L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

) )
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.79 dbm)| MI[1] 15.60 dBm
1.88004480 GHz 1.87926270 GHz,
20 20
T ndi 26.00 dB| ¥ ndg 26.00 dB|
g oAl AR A B s, 1.216800000 MHz 04 il Rt D -1 SV \ 3.045000000 MHZ|
J qfactor | 1545.1 T Q factor \ 617.2
) \
o 7 3 0 +
} T
-10 di — . 10 d vld'
[ ' /
204 / Y 20d -
/
30 [ k 30 / e A
AR - o AR S
-40 d 40 d
50 d S0 d
&nd 60 d
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1. BBO0448 GHz 13.79 dam nd8 down 1.2168 MHz ML 18792627 GHz 15.60 dam nd8 down 3.045 MRz
T 1 1B793874 GHz -12.52 dbm nd8 26.00 dB TL L 1.8784835 GHz -9.99 dBm n 26.00 dB
T2 1 1.BB06042 GHz -12.13 dém Q factor 1545.1 T2 1 1.8815285 GHz -10.18 dém Q factor 617.2
L U J L JU J L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 50 dBm)| ™M1[1] 14.62 dBm)
1.87854100 GHz 1.6807390 GHz
= M1 ndB 26.00 dB)| @ “'\ ndB 26.00 dB|
04 Al S _BY 4.935000000 MHz o Y e e | B 9.790000000 MHZ]
i Qfa 380.7| 7 Q factor 192.1
a 1 0 7
! p i
-10 df ¥ -10
/
204 20d
ﬂJ /
\ A J
-30 g — o = 7 = =
-40 ds
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1878541 GHz 13.50 dam nd8 down 4.935 MHz ML 1880739 GHz 14.62 dam nd8 down 9,79 WHz
T 1 1877542 GHz -12.75 dm nd8 26.00 dB TL L 1875025 GHz -11.69 dam nd8 26,00 d8
T2 1 1882478 GHz -12.13 dém Q factor 380.7 T2 1 1.884815 GHz -10.99 dBm Q factor 192.1
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.77 dBm) ™M1[1] 14.41 dBm)
1.8619480 GHZ| 1.6781620 GHz
= 26.00 dB @ L 26.00 dB
-~ = - 14.206000000 MHz| n b " 18.661000000 MHz
10d A -
Jlr " 182.5 100.6)
s 1 |
104 l - i
2 i \ .
204 7 C v
N B ‘ B P | :
by AV SNPERAT g vy e R VRV ST
-40 ds
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881948 GHz 13.77 dam nd8 down 14.206 MHz ML 1878162 GHz 14,41 dBm nd8 down 18,661 MHz
T 1 1872927 GHz -12.58 dbm nd8 26.00 dB TL L 1970689 GHz -10.82 dbm 26,00 d8
T2 1 1887133 GHz -11.80 d8m Q factor 132.5 T2 1 1.889351 GHz -11.93 dém 100.6
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 110 | 1.09 | 272 | 272 | 452 | 453 | 897 | 9.05 | 13.40 | 13.49 | 17.82 | 17.94

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Middle CH 1.09 - 2.73 - 4.50 - 9.05 - 1340 | - | 1786 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 16.05 dBm)| 15.15 dBm
- i 1.87971750 GHz - 1.88034690 GHz,
Occ Bre 1.096503497 MHz ! 1.093706294 MHz,
TNy EUPYI | Ly v e e
10d I 10d I e L
od - 0 d -
’,-‘ N I
-1 d £ 10 di L
f | /
204 ; 3 20d /
/ / \
) N ' YA A
-40 de
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LE797175 GHz 16.05 dam ML L 18803469 GHz 15.15 dam
T 1 1.B7945455 GHz 8.84 dBm Oce Bw 1.096503497 MHz TL L 1.87945175 GHz 9.61 dBm Oce Bw 1.093706294 MHz
T2 1 1 BBOSS105 GHz 9.64 dam T2 1 1.8B054545 GHz 8.54 dam

L U ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.94 dBm) ™M1[1] 16.55 dBm)
- M 1.88117480 GHz - " 1.87883720 GHZ,
S Y N LU 2.715284715 MHz S T 2.721278721 MHZ
10 d + 10 di ¢
! 4 Y
04 | X 04 : |
J \ / \
10 d - - -10 di -
7 ! \
/ / \
204 20d J .
A/ “ / b
205 e AD oo T
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LEB11748 GHz 16.94 dam ML 18788372 GHz 16.55 dam
T 1 1.B7863936 GHz 10.55 dBm Oce Bw 2715284715 MHz TL L 1.87863337 GHz 10.01 dBm Oce Bw 2721278721 MHz
T2 1 1 BB135465 GHz 11.03 dam T2 1 188135465 GHz 10.09 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.52 dBm) ™M1[1] 14.92 dBm)
- . 1.88144900 GHz - 1.87968000 GHz,
B oce BY 4.515484515 MHz o k3 Oce Bw 4.525474525 MHz]
104 [ e e TNTVRY SO R YA AVALR YN AU 104 [N e b S e LA
7 1
/ \ { \
o d \ 0 di \
/ 4 / 4
10dl - L 10 df L
N ’/ 1 7 T
204 \ 20d a \L
| 1 / \
40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881449 GHz 14.52 dam ML 187958 GHz 14,92 dBm
T 1 LB777423 GHz 10.38 dBm Oce Bw 4.515484515 MHz TL L 1.8777423 GHz 10.36 dBm Oce Bw 4,525474525 MHz
T2 1 1 BEZZET7 GHz 9.29 dam T2 1 18822677 GHz 9.79 dam
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